
 
Healdsburg 2030 

General Plan 
 

Background Report 
 
 

  
 
 
 

 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 

Planning & Building Department 
 401 Grove Street  

 Healdsburg, CA 95448 
 707.431.3346 

 



 
 
Prepared by 
City of Healdsburg Planning & Building Department 
Earthcraft Planning Services 

 

With assistance from 
Jane Valerius, Environmental Consulting 
Whitlock & Weinberger Transportation, Inc. 
Coastland Engineering, Inc. 
Joyce & Associates 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Adopted by the Healdsburg City Council on July 6, 2009 (Resolution 108-2009) 
Amended by the Healdsburg City Council on January 4, 2010 (Resolution 3-2010)



 Background Report 

 Healdsburg 2030 General Plan 
[...]
way violations (130 of 708 collisions), while the cause was unknown in 128 reported collisions.  
The factor stated next most often was “other improper driving,” indicated for 80 collisions, 
followed by unsafe starting or backing for 79 collisions.  Driving under the influence of alcohol 
or drugs was listed as the primary factor for 57 collisions, unsafe speed for 45 collisions and 
improper turning for 44 incidents. 

Based on the collision records for 1998-2001, the ten locations with the highest incidence of 
crashes were determined. The rankings and number of collisions during the study period are 
indicated for each intersection in Table 36. The highest concentration of collisions has occurred 
at Healdsburg Avenue/Mill Street/Vine Street. Although signalized, this intersection has five 
approaches so may be somewhat confusing to unfamiliar drivers such as the numerous tourists 
that come to Healdsburg. The City is considering options for improving both the safety and 
efficiency of this intersection, including a roundabout.  



 Background Report 

Healdsburg 2030 General Plan Page 101 

Table 36  Highest Collision Incidence Locations (1998-2001) 

Ranking Intersection Collisions 
1 Healdsburg Ave./Mill St./Vine St. 34 

2 Dry Creek Rd./Grove St. 18 

3 Matheson St./Center St. 17 

4 Healdsburg Ave./Grant St. 16 

5 Healdsburg Ave./Exchange Ave. 14 

5 North St./Center St. 14 

5 Healdsburg Ave./U.S. 101 North 14 

8 Healdsburg Ave./Matheson St. 13 

9 Healdsburg Ave./North St. 12 

9 Center St./Plaza St. 12 

5.2 Pedestrian Facilities 

Pedestrian facilities in Healdsburg consist of sidewalks, typically located on both sides of all 
public streets.  Gaps in the system exist on some of the arterial and collector streets, including 
Dry Creek Road, Grant Street, Grove Street (which has sidewalk on its east side between Dry 
Creek Road and Healdsburg Avenue and a pathway on its east side between Dry Creek Road 
and Grant Street), Healdsburg Avenue, one block of Matheson Street, Mill Street, Monte Vista 
Avenue, Powell Avenue, and University Street. There are no sidewalks or other pedestrian 
amenities on Chiquita Road, North Fitch Mountain Road or South Fitch Mountain Road. 
Pedestrian crossings are provided at most signalized intersections, including pedestrian signals.  
There are a number of unprotected crosswalks on Healdsburg Avenue. However, additional 
protective have been provided at the mid-block crosswalk between North Street and Piper 
Street, including signage, striping and brick pavers. Similar treatment should be considered for 
the crossing at Plaza Street. 

5.3 Bicycle Facilities   

The City of Healdsburg’s Bicycle & Pedestrian Master Plan includes a network of bicycle 
amenities that includes Class I (off-street paths), Class II (bicycle lanes) and Class III (bicycle 
routes) facilities. The bulk of the system is comprised of Class III routes; however, there is a 
Class I path adjacent to the west side of the railroad tracks between Vine Street/Mill Street to 
Norton Slough north of City Hall and Class II bike lanes are provided on Parkland Farms 
Boulevard, Rosewood Drive and sections of Grove Street and Poppy Hill Drive.  Signs are 
posted along the bicycle route that utilizes local collector and arterials streets.  The Foss Creek 
Pathway, when completed, will provide a 4.1-mile long, off-street bicycle and pedestrian path 
running from the northern city boundary to just north of the Russian River bridge. 

5.4 Rail Service   

A railroad line located between U.S. Highway 101 and Healdsburg Avenue runs north-south 
through the City.  It is owned by the North Coast Railroad Authority north of the intersection 
of Healdsburg Avenue with Mill Street-Vine Street, and by the Sonoma Marin Area Rail Transit 
Commission (SMART) south of the intersection.  There is currently no service on this line; 



Background Report 

Page 102 Healdsburg 2030 General Plan 

however, use for freight hauling may resume in the future.  Additionally, planning is progressing 
to provide passenger rail service, though there is not currently an anticipated start up date for 
this service. 

5.5 Air Service   

Air transportation for the city’s residents includes layers of service that are similar to the 
roadway system.  Limited service is available at the Healdsburg Municipal Airport located on 
Lytton Springs Road north of the city.  This airport has a 3,100-foot runway capable of handling 
small jets.  Facilities at the airport include hangars, maintenance buildings, commercial buildings, 
and fuel storage and pumps.  However, there is no tower, nor is the airport regularly staffed. 
The airport primarily serves the needs of the wine and geothermal industries and recreational 
flyers.  It is occasionally used when the Sonoma County Airport is fogged in and for medical 
emergencies. Within the Healdsburg Planning Area, only a few lots of the Vintage Hills 
subdivision west of the freeway are located within the Municipal Airport’s referral area and its 
Traffic Pattern and Outer Safety Zones, as defined in the Sonoma County Comprehensive 
Airport Land Use Plan. These lots are developed with single-family residences. 

Sonoma County Airport, located approximately eight miles south of Healdsburg, is a 
commercial service airport with facilities for airline passenger service, business and recreational 
aircraft plus law enforcement, emergency medical service, and fire-fighting aircraft. Horizon Air 
is currently providing service to Los Angeles, Las Vegas, Portland and Seattle on a daily basis. 

Three major airports - San Francisco, Oakland and Sacramento International Airports - are all 
within a two-hour drive of the city. 

5.6 Taxi Service   

Healdsburg Taxi Cab Company provides taxi service in Healdsburg. 

5.7 Transit Service 

Healdsburg Transit (HT) operates within city limits on a variable fixed route system.  Bus 
service runs weekdays and Saturday from 8:30 a.m. to 4:20 p.m.  Door-to-door Dial-A-Ride 
service is available on weekdays with scheduled pickups starting at 9:15 a.m. and ending at 1:15 
p.m.  All the HT buses are equipped with wheelchairs lifts and are disabled accessible. 

Sonoma County Transit (SCT) Route 60 provides daily regional fixed-route bus service to the 
city.  It operates between the Downtown Transit Mall in Santa Rosa and the City of Cloverdale 
City Hall, traveling through the city along Healdsburg Avenue north of Exchange Avenue (due 
to weight limitations on the Russian River bridge) and sections of Grove Street and Dry Creek 
Road.  Scheduled stops are made at 11 locations in the city, depending on whether the 
particular route ends in Healdsburg or passes through.  Weekday service operates on variable 
headways of between fifteen minutes and one hour.  Weekend service operates with headways 
that vary from one to three hours. All routes serving the city have substantial remaining 
capacity for additional passengers. 

 



 Background Report 

Healdsburg 2030 General Plan Page 103 

 
This page left intentionally blank 



Background Report 

Page 104 Healdsburg 2030 General Plan 

6 Utilities and Services 

The City of Healdsburg is dependent on a network of utilities.  Each type of utility has a unique 
set of constraints and must adapt to growth differently.  Healdsburg is unique in that it provides 
most of the key facilities and services required to support growth. This chapter reviews key 
utilities and facilities, primarily focusing on water, sewage collection and treatment, electrical 
distribution, and solid waste collection and disposal. 

6.1 Sewage Collection and Treatment   

The sewage collection, treatment, and disposal facilities that serve the city are owned and 
operated by the City of Healdsburg. The City’s wastewater treatment plant (WWTP) is located 
approximately one mile southwest of the city limits, on Foreman Lane just south of the 
confluence of Dry Creek and the Russian River. The plant was recently upgraded to the 
Advanced Waste Treatment level and utilizes a membrane bio-reactor process. Its components 
include influent screening, grit removal, extended aeration with biological nutrient removal, 
microfiltration through hollow membrane fibers, and ultraviolet light disinfection. The new 
treatment plant also includes two flow equalization basins, two digestion tanks, and centrifuge 
equipment for biosolids dewatering.  The treatment plant is designed for an average daily flow 
of 1.6 million gallons per day (mgd). The equalization basins and wet-weather treatment 
capacity (4.0 mgd) together are sized to accommodate a storm event producing wet weather 
flows of up to 9.3 mgd. 

The City does not currently use or provide recycled water to customers.  However, the City 
will be constructing a seasonal irrigation reuse system as an additional component of the 
WWTP Upgrade Project.36  

The wastewater treatment plant has a permitted dry-weather capacity of 1.4 mgd, and the City 
has not requested an increase in this permitted capacity.  The average dry weather flows (adwf) 
between 2000 and 2008 is shown below: 

Table 37   
Wastewater Treatment Plant Average Dry Weather Flow 

Year ADWF 
2000 0.84 mgd 
2001 0.81 mgd 
2002 0.98 mgd 
2003 0.88 mgd 
2004 0.98 mgd 
2005 0.92 mgd 
2006 0.95 mgd 
2007 0.81 mgd 
2008 0.86 mgd 

                                            
36 Final Healdsburg Urban Water Management Plan, 2005. 



 Background Report 

Healdsburg 2030 General Plan Page 105 

Taking the highest adwf (0.98 mgd) as the base year, the unused capacity available to 
accommodate development and growth under General Plan buildout is a minimum of 0.42 mgd. 

The permitted capacity at the WWTP, 1.4 mgd, is contained in the City's NPDES permit from 
the NCRWQCB.  However, the physical capacity of the WWTP is far greater because the 
WWTP must be sized to accommodate peak loads for both hydraulic (flow) and solids 
loadings.  The WWTP was designed for an annual average daily flow of 1.6 mgd and peak wet 
weather flows of 4.0 mgd.  In addition, the critical components in the WWTP, such as the 
membrane filter tanks, have been constructed and plumbed so that capacity can be expanded by 
simply adding additional filter modules.  This alone would increase capacity by 11 percent.  In 
addition, membrane technology is constantly improving, and in the time since the WWTP was 
completed in 2008, retrofittable membrane filters with considerably higher capacity have 
become available.  Increasing the permitted capacity, therefore, will be a matter of preparing an 
engineering study demonstrating higher capacity, possibly combined with minor equipment 
retrofits. 

The wastewater collection system encompasses a network of collector lines of various sizes, 
nine small lift stations in various locations throughout the city, and a major lift station on 
Magnolia Drive that conveys all of the city’s wastewater to the treatment facility on Foreman 
Lane. Local lift stations have been upgraded one by one as part of the City’s Capital 
Improvement Program. All of these lift stations are located in areas that are nearly built-out, 
and therefore can be expected to have adequate capacity for any in-fill projects. 

The Magnolia Lift Station has recently been upgraded to replace aging and outdated electrical 
equipment improve its overall reliability.  Daily wet weather flows, which include inflow and 
infiltration, have peaked at approximately 5.7 mgd over the past three years.  The lift station 
has a capacity of approximately 6.2 mgd and experiences maximum daily flows of about 5.5 
mgd.  Therefore, the system has the hydraulic capacity to accommodate the peak wet weather 
flows as well as additional flows. 

Recent major upgrades to the sewer collection system included replacement of a critical 
section of trunk sewer main on the south end of Healdsburg Avenue. The replacement sewer 
was adequately sized to allow an eventual tie-in for the industrial development in Area J east of 
the Russian River. That tie-in is not scheduled to occur in the near future because it needs to 
span the Russian River. Development of Sub-Area J, which is presently unsewered, will also 
require construction of collection facilities and a new sewer lift station to pump wastewater 
from the east side of the River. In addition, one existing sewer line along Grove Street between 
Dry Creek Road and Chiquita Road is operating at near capacity, and may need to be replaced 
to accommodate future development in the area.  

6.2 Water Service   

The city’s water system is supplied from three well fields: one on Dry Creek with three 
operational wells; and two on the Russian River with a total of eight operational wells. At each 
of the well fields, water is treated with chlorine, fluoride and orthophosphate for corrosion 
control. 

Distribution system facilities include eight storage tanks serving six separate pressure zones 
within the distribution system, five pump stations and the necessary water mains and 



Background Report 

Page 106 Healdsburg 2030 General Plan 

appurtenances for purveying water within the service area. Storage capacity now totals 7.9 
million gallons. The system also includes several pump stations and distribution mains.   

Until late 2005, the Gauntlett and Fitch well fields could only be used between May 1 and 
October 31 because of water quality-based restrictions imposed by the California Department 
of Health Services. During the winter months, these wells experienced turbidity increases 
during storm events. In 2004 and 2005, the City constructed the Gauntlett/Fitch Water 
Treatment Facility, which now provides micro-filtration for water produced from the Gauntlett 
wells, allowing the wells to be used year-round.  The second phase of the project, scheduled for 
2010, will route water from the Fitch well through this treatment facility as well. 

The City presently holds three water right permits: two on the Russian River and one on Dry 
Creek, as shown in Table 38.  In addition, the City has a pending application with the State 
Water Resources Control Board for additional Dry Creek water. The City’s water rights and 
corresponding diversion limits are listed in the table below: 

Table 38  City of Healdsburg Water Rights 

Location 

Max. annual 
use        

(acre feet) 

Peak 
diversion in 
2005 (cfs) 

Diversion 
rate limit 

(cfs) 

Dry Creek 4201 2.9 1.0 

Russian River (Fitch Well Field) 1,385 1.9 3.0 

Russian River (Gauntlett Well Field) 1,860 2.5 4.0 

Total 3,6653 9.7 8.0 

Source:  City of Healdsburg Public Works Department 
1There is no explicit annual diversion limit; this estimate is based on a 1 cfs diversion from April 

through October, which equates to 420 AFY/year. 
2Total does not include pending applications 

The City currently has petitions pending with the State Water Resources Control Board for its 
two Russian River Water Right Permits (Nos. 7847 and 11039). The petitions are to extend the 
deadline for putting the water to full beneficial use.  Concurrent with revisions to the General 
Plan, the City is also seeking approval from the State Water Resources Control Board for 
approval of these petitions.  The State Water Resources Control Board has determined that 
the water for these rights falls under a 10,000 acre-foot per year reservation of “project water” 
made available from Lake Mendocino. Satisfying upstream demands that fall under this 
reservation is a condition of the Sonoma County Water Agency’s Water rights permits.  
Approval of the petitions is likely and the City’s environmental analysis and planning forecast 
assume full beneficial use under the permits.  

In addition to these rights, the City has a contractual agreement with the Sonoma County 
Water Agency that allows the City up to 3.9 mgd of diversions under the Agency’s water rights 
permits if appropriated water is not available under the City’s own water rights.  However, the 